



**TEST REPORT**

**Report No. : CH:TX:542028269**

**DATE : 19/08/2005**

**SAMPLE NOT DRAWN BY SGS INDIA PRIVATE LTD.**

**SAMPLE SUBMITTED AND IDENTIFIED BY SUPPLIER AS :**

<b>SUBMITTED BY</b>	<b>EURO LABELS PRIVATE LIMITED</b>				
<b>ADDRESS</b>	C-16, MOGAPPAIR INDUSTRIAL ESTATE (WEST), MOGAPPAIR				
<b>CITY</b>	CHENNAI-600037				
<b>PRODUCT DESCRIPTION</b>	SHOE COMPONENTS				
<b>SAMPLE NAME</b>	ROCKET SOLE				
<b>CODE NO.</b>	EL 2221				
<b>CUSTOMER</b>	DEICHMANN				
<b>SAMPLE RECD ON</b>	12/08/2005	<b>TEST START DATE</b>	12/08/2005	<b>TEST END DATE</b>	19/08/2005
<b>TEST(S) REQUIRED</b>	ORGANO TIN COMPOUNDS				

**This is a computer generated report hence signature is not available**

JOE No. : 54262012

Page 1 of 2

Control No.:542029227

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available upon request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written approval of the Company.

The information stated in this report ( or Certificate ) is derived from the results of inspection or testing procedures carried out in accordance with the instructions of our clients , and /or our assessment of such results on the basis of any technical standards , trade custom or

**SGS India Pvt.** | Consumer Testing Services, SGS House, No 21, New Street, Kottur, Chennai-85 Phone : 24474761, 24473929, 24470184 Fax : 24470317

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 [www.sgs.com](http://www.sgs.com)

Member of the SGS Group



**TEST REPORT**

Report No. : CH:TX:542028269

DATE : 19/08/2005

PARAMETER	RESULT	DETECTION LIMIT
-----------	--------	-----------------

**ORGANO TIN COMPOUNDS**

**DIN 38407-13 BY GC-MS**

MONO BUTYL TIN	NOT DETECTED	0.025 mg/kg
DI BUTYL TIN	NOT DETECTED	0.025 mg/kg
TRI BUTYL TIN	NOT DETECTED	0.025 mg/kg

\*\*\*\* End of Report \*\*\*\*

**This is a computer generated report hence signature is not available**

JOE No. : 54262012

Page 2 of 2

Control No.:542029227

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available upon request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written approval of the Company.

The information stated in this report ( or Certificate ) is derived from the results of inspection or testing procedures carried out in accordance with the instructions of our clients , and /or our assessment of such results on the basis of any technical standards , trade custom or

**SGS India Pvt.** Consumer Testing Services, SGS House, No 21, New Street, Kottur, Chennai-85 Phone : 24474761, 24473929, 24470184 Fax : 24470317

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 [www.sgs.com](http://www.sgs.com)

Member of the SGS Group